



青岛亨泰煜森工业有限公司
QINGDAO EVERSUN INDUSTRY CO.,LTD.

品质证明书


TEST CERTIFICATE / DECLARATION OF "CE" CONFORMITY

ORIGINAL

客户
Customer KAPTAN CELIK HALAT SANA YI VE TIC. A.S.
货物批次
Lot no. 2044

品证书号码
Certificate ES21809
产品名称
Product MK01 MASTER LINKS RED COLOR G80
日期
Date FEB.26.2021

页次
Page 1/1

产品规格 Size	化学成分 Chemical Composition (%)							拉力试验 Tensile Test		
	C	Si	Mn	P	S	Cr	Ni	安全工作拉力 Safe Working Load (TON)	试验拉力 Proof Load (TON)	破断拉力 Min. Breaking Load (TON)
5/8"	0.20	0.26	0.93	0.018	0.011	1.11	0.03	4.08	8.16	SEE REMARKS
3/4"	Cu	Ti	Mo	V				5.58	11.16	SEE REMARKS
1"	0.02	0.063	0.003	0.008				11.05	22.10	SEE REMARKS
1.3/4"								38.51	77.02	SEE REMARKS
2"								46.54	93.08	SEE REMARKS
3"								103.00	206.00	SEE REMARKS
3.1/2"								126.00	252.00	SEE REMARKS
产品规格 Size	批次号 Lot No.	订货数量 Order QTY (PCS)	检测数量 Inspection QTY (PCS)	重量 Weight	附记 Remarks					
5/8"	2044	1000	50	APPROVED	FOR CHAIN SLING: MIN.ULTIMATE LOAD IS 4 TIMES THE WLL. FOR STEEL ROPE SLING:MIN.ULTIMATE LOAD IS 5 TIMES THE WLL. FROM THE GOODS YOU PURCHASED,ABOUT 5% SAMPLES TAKEN AT RANDOM WERE TESTED AS REQUIRED. THE TEST RESULT CAN MAKE THE REQUIREMENT. THE RAW MATERIAL STEEL IS ALLOY STEEL,20CrMnTi. IMPORTANT NOTE: ALL PRODUCTS MUST BE USED WITHIN THE WORKING LOAD LIMIT !					
3/4"	2044	400	20	APPROVED						
1"	2044	800	40	APPROVED						
1.3/4"	2044	100	5	APPROVED						
2"	2044	50	3	APPROVED						
3"	2044	12	1	APPROVED						
3.1/2"	2044	6	1	APPROVED						
1.兹证明本表所列产品,均依材料规格制造及测试,并符合规定之要求 We hereby certify that material described herein has been manufactured and tested with satisfactory results in accordance with the requirement of the above material specification. 2.兹证明本表所列产品,带有CE标记,符合有关"CE"标准,与EN818-2标准80级链条配合使用 We declare that the goods are manufactured with CE mark and are in conformity with CE requirement. The goods is suitable for EN818-2 G80 chain. 3.本报告不得局部复制 The report can only reproduced in full.					品保经理 Manager of Quality Assurance Department  耿海霞					